woklN GASOLINE CHAIN SAW 2200W | 793052
ASSEMBLY DIAGRAM AND PARTS LIST

A NO.| Description Qty.
AOL | NutM5
AQ2| Muffler cover
AO03| Muffler

AO04 | Muffler gasket

A0S | Mufflerbolt M5x10

AQ6 | ScrewM5x10

AOQ7 | ScrewM5x20

AO08| Cylinder

A0S | Inletpipe gasket

AlQ Inlet pipe

All Screw M5x12

Al2 | Carburetorgasket

Al3 | ScrewMb5x14

Al4 | Carburetorgasket

AlS Spacer

Al6 Lining ring

Al7 | Bracketgasket

Al8 | Cylindergasket

Al9 Piston ring

A20| Piston

A2l Piston pin

A22 | Piston clip

A23 | Pistonroller bearing

A4 | Washer

A25| Crankshaft

A26 | Woodruffkey3x210

A27 | Vacuum pipe @3x@6x70

A28 | Vavuum pipe clip

A29| Elbow
A30 | High-temperature sleeve
A3l | Guide[H)

A32 | Oilseal(left]

A33| ScrewM5x30

A34| Crankcase

A36 | Snapring @35

A37 | Bearing 6202

A38 | Locaion pin 36x10

A39 | Crankcase gasket

A40| Crankcase(right]

A4l | Qilseal(right)

A42 | Double-screw bolt MBx42A

e Y il il e Y ¥ e e 0 e ol e 1 e e e e ¥ el 0 e e Y el e e e e Y R LY e e e EN S S 1 G G G Y]

A43 | Piston kit c/wring, pin, clip




793052 | 2200W GASOLINE CHAIN SAW woklN
ASSEMBLY DIAGRAM AND PARTS LIST

NO. | Description
BO1 | Igniioncoil
B0O2| Igitiong cover
B0O3| Oilsealplate
B0O4| ScrewM4x8
BO5| Flywheel

BO6| NutMB8x1

BO7 | Startassy

BOB| Startknob

B0O9| Startroop

B10 | Ropr.mouthwasher
Bll | Startcover

Bl2 | Startspring
B13 | Startreel-big
B14 | Recoilspring
B15 | Startreel-small
B16 | Washer @5.2 x@16x1
B17 | ScrewM5x16
B18 | Spearkplug
B19 | ScrewM5x10
B20| ScrewM5x20
B2l | ScrewM5x14
B22| Lhguide

B23| Fancover

2
=3
=

[P AP N [ [ AP PP PRIV RRPY PRy PR PR PR R PR PRI PR PR PRI ') ) Y P

NO. | Description Qty.
CO1 | Fronthandle comp 1
CO2 | ScrewST4.8x14F 8
CO3 | Towerspring 1
CO4| Towerspring seat 1
COS5 | Chain catcher 1
CO6| Damper cover 3
CO7 | Crankcase damper 3
CO8| Fueltankdamper =
COS | Fueltank 1
C10 | Balancerseat 1
Cll | Balancerassy 1
Cl2 | Triggerspring 1
C13 | Trigger 1
Cl4 | Throttleinterlockarm 1
C15 | Rearhandle cover 1
C16 | Fueltankdampercover =
C17 | Screw 3
C18 | Triggerpin d6x25 1
C19 | ScrewST3.9%20F 1




woklN GASOLINE CHAIN SAW 2200W | 793052
ASSEMBLY DIAGRAM AND PARTS LIST

NO. Description

DOl Top cover

D02 Pin @3x31

DO3 Coverlock-H

D04 Airfiler cover

D05 Airfilterknob
D06 Airfilterknob washer
DO7 Airfilter

D09 Double-screw bolt M5x39
D10 Mainfold

D11 Guide(T)

D12 Carburetor

D13 ScrewM5x50
D14 Mainfold damper
D15 Choke rod damper
D16 Choke rod

D17 Damper

D18 Dust shield

D19 Throttle rod

D20 Fuel pipe

Del Pendant

Dee Fuelfiiter

D23 Fuelcap

D24 Washer

D25 Element

D30 Fuel pipe assy
D31 Fuelcap assy

D32 On-off switch

Al3 ScrewM5x14

=]
=3
=

[¥; 1 [ [ PSSP PR PUPY [P PRI PP PUPS PURPY PP UV PUIPY V) Y ) U UV U ) (PP U (U (PR Y )

NO. | Description Qty.
EO1l | Oilcap

EO2 | Washer

EO3 | Element

EQ4 | Oiltankvalve
EQS | Oiltankvalve retainer

EOE | Sponge
EQ7 | Gilpipe
EO8 | Oilpump

EOS | Oilpumppipe
EI0 | ScrewM4x14
EIl Oilpump cover
El2 Screw M4x10
E13 Worm gear
El4 | Sealed sponge
E15 | Oilfilter

E16 | Clutchroolerbearing 12x15x145
E17 Sprocket

E18 Clutch drum
EIS Clutch washer
E20 | Clutchassy
E21 Oilcapassy
E22 | Oilpipeassy

[RPY [P (U U (U AR U Y Y [ Y PSP ) ) Y [y Uy ) Y ) g P




793052 | 2200W GASOLINE CHAIN SAW woklN
ASSEMBLY DIAGRAM AND PARTS LIST

NO. Description Qty.
FO1 Screw M5x10 2
FO2 Spike bumper 1
FO3 Screw M4x8 1
FO4 Guide plate 1
FO5 Guide plate gasket 1
FO6 Chain guide 2
FO7 Brake assy 1
FO8 Brake damper 1
FOS Snap ring @5 1
F10 Washer @6.2x18x1 1
F11 Brake spring 1
Fl2 Front hand guard 1
F13 Stopperpin 1
Fl14 Snap ring @3 1
F15 Front hand jacker 1
F16 Guard pin 1
F17 Stopper plate 1
F18 Snap ring 24 1
F19 Nut M8x1.25 2
F20 Clutch cover 1
F21 Screw ST3.9x10F 3
Fee Brake spring cover 1
F23 Brake lever{sub) 1
Fe4 Brake lever(main) 1
F25 Brake lever pin3x8.8 2
F26 Screw ST3.9x8F 2
Fe7 Tensioned plate 1
F28 Tensioned set 1
Fes Brake band 1
F30 Brakearm 1
F31 Brake spring(main) 1
F32 Brake spring(sub) 1
F33 Sawdust protector 1
NO. Description Qty.
GOl Bar cover 1
G02 Saw chain 1
GO3 Guide bar 1
G0o4 Mixture 1
GO5 Tools 1
GO6 Tooskit 1
GO7 Screwdriver 1
G08 Wrench 1
G0S S4 Hexagon ring spanner 1
Gl10 S3 Hexagon ring spanner 1
Gl1 User's manual 1




